

TEST REPORT

Buddha Jewelry LLC. 4517 University Way NE Seattle, WA 98105

Report No.: 02/15/2021 Date: Order No.: Page:

304380

1 of 1

Attn: Cassidi Kenyon

SAMPLE IDENTIFICATION

Qı	uantity	Sample ID	Material Type
	2	See Below	Gold

TEST RESULTS *

CHEMICAL TESTING (TEST DATE 02/15/2021)

Element	Yellow Gold	Rose Gold
Silver	4.52	<.01
Gold	62.62	61.82
Zinc	6.25	.79
Iron	.01	<.01
Nickel	.01	<.01
Silicon	.05	<.01
Indium	<.01	<.01
Boron	<.01	<.01
Palladium	<.01	<.01
Ruthenium	<.01	<.01
Copper	26.59 (Remainder)	37.39 (Remainder)
UNS Grade ID	N/A ¹	N/A ²

Testing performed in accordance with ASTM E1479-2016.

Note 1: The preceding test results indicate that the submitted sample does not match any standard UNS grade designation, sample is similar to P00175.

Note 2: The preceding test results indicate that the submitted sample does not match any standard UNS grade designation, sample is similar to P00170.

Approved By: Malgorzata Grochal, Chemistry Laboratory Manager



SGS North America Inc. | 1390 N. 25th Avenue, Melrose Park, IL, 60160, USA t +1 708 343 3444 f +1 708 410 2470 www.sgsgroup.us.com

Member of SGS Group (SGS SA)